STRIKE PLATE ASS'Y |
P/N 31-0945

ACTUATOR ASS'Y

P/N 31-0944-IP

#10-32X5/16 FLAT HEAD
SCREW

P/N S266-10R0SN-XXX
O REQD

RIVNUT / TODOL ASS'Y
P/N 41-0975-02

#6-32 X 1/2
CAP SCREW I
P/N S24206-08-MP <lel
2 REQ'D %\ N
&
\% ) ESCUTCHEON AssY (1)
|1 P/N 41-0123
- * PARTS INCLUDED
g% DOGGING KEY  (12)
AT P/N 29-0481-MP
|
X DOGGING SCREW (13)
SPIDER N xp/N 31-0079
006201 || DRIVE, SHAFT
P/N 25-0062-01-MP /,ﬂ)‘\@\ N ¥P/N 86—0413
/ : o 7
S \ DRIVE PLATE (5)
CVR FINAL ASS'Y Mo \, xP/N 22-0402
P/N 41-0935 v
| |
] | L E S
- X
S I P XP/N S277-10R24-603
Ay ) 2 REQD
Iy = q
N ﬁﬁ [
LOWER BOLT GUIDE ASS'Y A .},? ®
P/N 31-0964-1P &
BOLT GUIDE BUSHING \ STAFT o ;
P/N 25-0506-MP ‘glg\ P/N 26-0055 Ill:)RI\/ER SCREY\J/ p
. §
N2 /N 26-0383

.LDWER BOLT ASSY ¥P/N 26-0398N

P/N 31-0295

3/8-24 SET SCREW

)

SPRING CLIP
*P/N 28-0070
2 REQD

PADDLE ASSY

P/N 41-0119-XX-XXX

RETURN SPRING KIT
@D *p/N 910060

: Ili\ictlgms 260 Santa Fe Street 4781 2-POINT PADDLE LATCH
ASSA ABLOY | 7 (09322300 | 50-4781 Rev. D Een 11508 Date: 03/11/10

Appvd: MP




Adams Rite 4781 2-Point Paddle Latch May 1, 2010
Retail Parts Price List
ltem Description Part Number Units Packaged List Price
1 |Strike Plate Ass'y. 31-0945 Each $14.50
2 |Actuator Ass'y. (Top) 31-0944-1P Each $22.70
3 |#6-32X1/2 Cap Screw, (Rod Piercing) S242A06-08-MP Pkg. of 10 $7.30
4 |Spider 25-0062-01-MP Pkg. of 10 $15.80
5 |CVR Final Ass'y. (Complete W/Bolts) 41-0935 Each $121.20
6 |Lower Bolt Guide Ass'y. 31-0964-IP Each $5.20
7 |Bolt Guide Bushing 25-0506-MP Pkg. of 10 $4.90
8 |Lower Bolt Ass'y. 31-0295 Each $11.70
9 |#10-32X5/16 Flat Head Screw S266-10RO5N-603-MP Pkg. of 10 $4.60
#10-32X5/16 Flat Head Screw S266-10RO5N-119-MP Pkg. of 10 $4.60
#10-32X5/16 Flat Head Screw S266-10RO5N-121-MP Pkg. of 10 $4.60
10 |Rivnut Tool Ass'y. 41-0975-02 Each $8.50
11 |Escutcheon Ass'y. 41-0123-XX Each $48.20
12 [Dogging Key 29-0481-MP Pkg. of 10 $24.20
13 |Dogging Screw 31-0079-MP Pkg. of 10 $20.40
14 |Drive Shaft 26-0413 Each $6.80
15 |Drive Plate 22-0402 Each $3.90
16 |#10-32X11/2 Truss Head Screw W/ Lock Washer S277-10R24-603-MP Pkg. of 10 $3.60
17 |"PUSH" and "PULL" Indicator 20-0099 Each $2.10
18 |Paddle Ass'y. 471-0119-XXX * Each $59.70
19 [Spring Clip 28-0070-MP Pkg. of 10 $3.20
20 |Driver Screw 26-0383N-MP Pkg. of 10 $5.70
21 [Return Spring Kit (Includes all four springs) 91-0060 Each $5.30
22 |Shaft 26-0055 Each $1.90
23 |3/8-24 Set Screw 26-0398N Each $1.70
23 |Instruction Sheet, 4781 80-0180-128 Each $1.80
24 |Dogging Instruction Sheet, 4781 80-0180-133 Each $1.80

* Specify Finish (628,313,335)
* * Specity "PUSH™ 10 Left Ur "PUSH™ 10 Right




	Model
	Drawing View1


